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7.5 PEAK-TO-AVERAGE RATIO
7.5.1 Applicable Standard

According to FCC 22.913 and FCC 24.232(d) and FCC KDB 971168 D01 Section 5.7.1

7.5.2 Conformance Limit

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB. The PAPR
measurements should be made using either an instrument with complementary cumulative distribution
function (CCDF) capabilities to determine that PAPR will not exceed 13 dB for more than 0.1 percent of the
time or other Commission approved procedure. The measurement must be performed using a signal
corresponding to the highest PAPR expected during periods of continuous transmission.

7.5.3 Measuring Instruments

The Measuring equipment is listed in the section 6.3 of this test report.

7.5.4 Test Setup

Please refer to Section 6.1 of this test report.

7.5.5 Test Procedure

The EUT was connected to Spectrum Analyzer and Base Station via power divider.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.

Set the number of counts to a value that stabilizes the measured CCDF curve.

Set the measurement interval to 1 ms.

Record the maximum PAPR level associated with a probability of 0.1%.

a) Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF
function;

b) Set resolution/measurement bandwidth = signal’s occupied bandwidth;

c) Set the number of counts to a value that stabilizes the measured CCDF curve;

d) Set the measurement interval as follows:

1) for continuous transmissions, set to 1 ms,

2) for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst to stabilize and set the
measurement interval to a time that is less than or equal to the burst duration.

e) Record the maximum PAPR level associated with a probability of 0.1%.

7.5.6 Test Results

EUT: Mobile phone Model No.: AX1092

Temperature: (20 C Relative Humidity: |48%
GSM/GPRS/ EGPRS 850/

Test Mode: GSM/GPRS/ EGPRS 1900 Test By: Allen Liu
/UMTS band I/ UMTS band V

Results: PASS
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Cellular Band
Modes GSM850 GSM1900
Channel 128 190 251 512 661 810
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency(MHz) 824.2 836.6 848.8 1850.2 1880 1909.8
Peak-to-Average
Ratio 2.68 2.66 2.65 2.66 2.66 2.66
(dB)
Cellular Band
Modes GPRS850 GPRS1900
Channel 128 190 251 512 661 810
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency(MHz) 824.2 836.6 848.8 1850.2 1880 1909.8
Peak-to-Average
Ratio 2.69 2.69 2.70 2.66 2.66 2.67
(dB)
Cellular Band
Modes EGPRS850 EGPRS1900
Channel 128 190 251 512 661 810
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency(MHz) 824.2 836.6 848.8 1850.2 1880 1909.8
Peak-to-Average
Ratio 2.64 2.64 2.64 2.64 2.64 2.64
(dB)
UMTS Band
Modes WCDMA Band |l WCDMA Band V
RMC 12.2Kbps) RMC 12.2Kbps)
Channel 9262 9400 9538 4132 4175 4233
(Low) (Mid) (High) (Low) (Mid) (High)
Frequency(MHz) 1852.4 1880 1907.6 826.4 836.6 846.6
Peak-to-Average
Ratio 2.72 2.76 2.62 3.18 3.15 3.13
(dB)
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Test

plot

(GSM850)

(GSM1900)

Peak-to-Average Ratio on channel 128

Peak-to-Average Ratio on channel 512

Agilent Spectrum Analyzer - Powar Stat CCDF

Center Freq; 824200000 MHz
Yo Trig: RF Burst Counts205 k200 Mpt
HFGaLow ©_ #Atten: 30 B

Radie Std: Nene

Average Power Gaussian

28.39 dBm
54.96 % at 0dB

0.001
0.0001 0.001 %
Peak 2.69dB
31.08 dBm
0.0001 %!g ot
Info BW 510.00 kHz

s STATUS

Agilent Spectrum Analyzer - Power Stat CCDF

I 20:10:31 A Jan 0, 200

Genter Freq: 1850200000 GHz Radio Std: Nane Frequency
5 Trig: RF Burst Counts:1.08 MI2.00 Mpt

HFGain:Low _ EAtten: 30 dB

Average Power , Gaussian

24.87 dBm
54.97 % at 0dB

0.001
0.000 2 0.001 %
Peak

0.0001 %

"odB
Info BW 510.00 kHz

s sTATUS

Agilent Spectrum Analyzer - Power Stat CCOF
f E 200648 &M Jan 03, 2019

Center Freq; 636.600000 MHz Radio Std: None Frequency

Trig: RF Burst Counts:120 k12.00 Mpt

#aston: 30 45

Average Power

28.47 dBm
35.00 % at 0dB

0.001 2.66 dB
0.0001% —dB
Peak 2.66 dB

0de
Info BW 510.00 kHz

s STATUS

gl Spectrum Analyzer - Powr Staf CCO
o o 9 ALIGHA 20:30:52 44 o 03, 2039
Center Freq: 1550000000 GHz Radio Std: None Frequency
e Trig: RF Burst Counts:1,02 M/2.00 Mpt
HFGain:Low —_ #Atten: 30 dB

Average Power . Gaussian

2519 dBm
54.98 % at 0dB

0.01 %

0.001
0.0001 0.001%

- o
0.0001 % odE
Info BW 510.00 kHz

s sTATUS

Peak-to-Average Ratio on channel 251

Agilent Spectrum Analyzer - Powar Stat CCDF

) Center Freq; 845830000 MHz Radio St
o Trig: RF Burst Counts:1.76 MiZ.00 Mpt

Low | #Atten: 30 dB

Average Power

28.66 dBm
35.02 % at 0dB

Agilent Spectrum Analyzer - Power Stat CCDF
3 £ E 10:11:18 AM Jan 03, 2030

er Freq: 1909300000 GHz Radio Std: None Frequency

Counts:330 ki2.00 Mpt

Average Power

25.33 dBm
54.97 % at 0dB

100%
10%
0.1%
b 0.01
0.001 0.001
0.0001 0.001 % 0.000 0.001 %
Peak Peak
0.0001 %l5 e 0.0001 %! 5
Info BW 510.00 kHz Info BIW §10.00 kHz
= Smais = St
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Test

plot

(GPRS850)

(GPRS1900)

Peak-to-Average Ratio on channel 128

Peak-to-Average Ratio on channel 512

Agilent Spectrum Analyzer - Power Stat CCO
Center Freq; 824200000 MHz

G Trig: RF Burst Counts:625 k2.00 Mpt

HiFGailow —_ #Atten: 30 dB.

Average Power Gaussian

28.09 dBm
54.98 % at 0dB

0.001
0.0001
Peak

0.001 %

2.71 dB
0 dBm

) %
0.0001 0de
Info BW 510.00 kHz

STATUS

Agilent Spectrum Analyzer - Power Stat CCDF

10:12,49 AM.

Genter Freq: 1850200000 GHz Radio Std: None

S Trig: RF Burst Counts:445 ki2.00 Mpt

HFGainclow _ HAtten:30 dB

Average Power , Gaussian

24.30 dBm
54.97 % at 0dB

0.001
0.000
Peak

0.001 %

- o
0.0001 % odE
Info BW 510.00 kHz

sTATUS

Agilent Spectrum Analyzer - Power Stat CCOF
L f E 10:29:19 &M Jan 03, 2019

Radio 5td: None Frequency

Center Freq; 636.600000 MHz
Trig: RF Burst Counts:925 k12.00 Mpt

#aston: 30 45

Average Power

28.20 dBm
35.02 % at 0dB

2.69 dB
—dB

2.70 dB
90 dBm

0.001
0.0001

0dB
Info BW 510.00 kHz

STATUS

gl Spectrum Analyzer - Powr Staf CCO
e - - Al 10:13:40 &M Jan (3, 2009
Center Freq: 1550000000 GHz Radio Std: None Frequency
e Trig: RF Burst Counts:965 ki2.00 Mpt

HFGainclow __ #Atten: 30 dB

Average Power . Gaussian

24.64 dBm
54.98 % at 0dB

0.01 %

0.001
0.0001
Peak

—dB
2,67 dB
2 dBm

0.001 %

- o
0.0001 % odE
Info BW 510.00 kHz

sTATUS

Peak-to-Average Ratio on channel 251

Peak-to-Average Ratio on channel 810

Agilent Spectrum Analyzer - Power Stat CCDF
7 & 1020040 AM )
Center Freq; 845830000 MHz
3 Trig: RF Burst Counts:500 k2.00 Mpt

Low | #Atten: 30 dB

Average Power

28.50 dBm
35.02 % at 0dB

0.001
0.0001
Peak

0.001 %

] o%
0.000 0de

Info BW 510.00 kHz

STATUS

Agilent Spectrum Analyzer - Power Stat CCDF
3 £ E 10:34,08 AM Jan 03, 2030

er Freq: 1909300000 GHz Radio Std: None Frequency

Counts:503 ki2.00 Mpt

Average Power

24.76 dBm
54.97 % at 0dB

100%
1.0%
0.1%
0.01
0.001
0.000
Peak

0.001 %

- o
0.0001 % odE
Info BW 510.00 kHz

sTATUS
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Test

plot

(EGPRS850)

(EGPRS1900)

Peak-to-Average Ratio on channel 128

Peak-to-Average Ratio on channel 512

Agilent Spectrum Analyzer - Powar Stat CCDF

— .
Center Freq: 824 200000 MHz Radie Std: Nene

G Trig: RF Burst Counts:633 k/2.00 Mpt

WGainLow _ #Aten: 30 dB

Average Power Gaussian

23.99 dBm
54.83 % at 0dB

0.001
0.0001
Peak

0.001 %

0.0001 %

"0dB
Info BW 510.00 kHz

STATUS

O2:08:56 M.

Agilent Specirum Anlyzer - Power Seat CODF
i ] Radio Std: None

Genter Freq: 1850200000 GHz Frequency

S Trig: RF Burst Counts:373 ki2.00 Mpt

IF GairLow #Atten: 30 dB

Average Power , Gaussian

21.96 dBm
55.00 % at 0dB

0.001
0.000
Peak

0.001 %

- o
0.0001 % odE
Info BW 510.00 kHz

sTATUS

Agilent Spectrum Analyzer - Power Stat CCOF

Center Freq; 636.600000 MHz
e Trig: RF Burst Counts:1.71 MiZ.00 Mpt

WGainilow  #Atten: 30 dB

Average Power

24.05 dBm
54.84 % at 0dB

0.001 %

%
“ode
Info BW 510.00 kHz

0.0001

Genter Freq: 1600000000 OHz
5 Trig: RF Burst Counts:265 kiz.
#Acton: 30 dB

R:
00 Mpt
IF GainiL ow

Average Power Gaussian

2213 dBm
55.00 % at 0dB

100 %

0.01 %

0.001

0.0001 0.001 %

- o
0.0001 % odE
Info BW 510.00 kHz

Agilent Spectrum Analyzer - Powar Stat CCDF

T 30501 P
Center Freq; 845830000 MHz Radie Std: Nene
G Trig: RF Burst Counts:1.62 Mi2.00 Mpt

WGainLow _ #Aten: 30 dB

Average Power Gaussian

24.19 dBm
54.84 % at 0dB

0.001 9
0.0001
Peak

0.001 %

0.0001 %

"0dB
Info BW 510.00 kHz

Frequency

Agilent Spectrum Analyzer - Power Stat CODF
- Genter Freq: 1808300000 GHz

S Trig: RF Burst Counts:215 ki2.00 Mpt

IF GairLow #Atten: 30 dB

Average Power Gaussian

21.97 dBm
55.00 % at 0dB

0.001 %
0.000
Peak

0.001 %

- o
0.0001 % odE
Info BW 510.00 kHz
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Test

lot

UMTS Band V

UMTS Band Il

Peak-to-Average Ratio on channel 4132

Peak-to-Average Ratio on channel 9262

1031049 AM Do 2
Radie Std: Nene

Agilent Spectrum Analyzer - Powar Stat CCDF

Center Freq; 526400000 MHz Frequency

G0 Trig: Frea Run Counts:600 k2,00 Mpt

HiFGailow — #Atten: 30 dB.

Average Power Gaussian

20.94 dBm
33.20 % at 0dB

0.001
0.0001
Peak

0.001 %

0.0001 %

"0dB
Info BW 5.0000 MHz

STATUS

Agilent Spectrum Anahyrer - Power Stat CODI
@ R E SEIN 10:26/43 AM Dox.
Center Freq: 1852400000 GHz Radio Std: None
Y Trig:Fres Run Counts:1.66 MIZ.00 Mpt

Acton: 30 dB

Frequency

HIF GaincLow

Average Power , Gaussian

21.03 dBm
54.49 % at 0dB

0.001
0.000
Peak

0.001 %

24.14 dBm

- o
0.0001 % odE
Info BW 5.0000 MHz

sTATUS

Peak-to-Average Ratio on channel 9400

Agilent Spectrum Analyzer - Power Stat CCOF
L f E 10:32:27 4 Do

Center Freq; 636.600000 MHz Radio Std: None Frequency
Trig: Free Run Counts:185 k12.00 Mpt

#aston: 30 45

Average Power

20.83 dBm
33.20 % at 0dB

0.001
0.0001

0de
Info BW 5.0000 MHz

STATUS

Agilent Spoctrum Analyzer - Powor Stat CCDF
o 0 A 20:27:16 M De 29

Radio Std: None Frequency

Center Freq: 1.660000000 GHz
5 Trig:Fres Run Counts:555 ki2.00 Mpt

HFGainclow __ #Atten: 30 4B

Average Power . Gaussian

21.40 dBm
54.23 % at 0dB

0.01 %

0.001

0.0001 0.001%

- o
0.0001 % odE
Info BW 5.0000 MHz

sTATUS

Agilert Spectrum Anslyzer - Power Stat CCDF-
g A ; T 10:32:51 M D
Center Freq: 846,600000 MHz Radio Std: None Frequency
& Trig:Free Run Counts:330 ki200 Mpe

#en: 30 4B

Average Power

21.16 dBm
33.58 % at 0dB

0.01 %
0.001

0.0001
Peak

0.001 %

] o%
0.000 0de

Info BW 5.0000 MHz

STATUS

Agilent Spectrum Analyzer - Power Stat CCDF
3 £ E 10:27:48 AM Dox.

Radio Std: None Frequency

Average Power , Gaussian

21.55 dBm
54.55 % at 0dB

100%
1.0%
0.1%
0.01
0.001
0.000
Peak

1.60 dB

0.001 %

- o
0.0001 % odE
Info BW 5.0000 MHz

sTATUS
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7.6 26DB BANDWIDTH AND 99% OCCUPIED BANDWIDTH
7.6.1 Applicable Standard

According to FCC Part 2.1049 and FCC Part 22H and FCC Part 24E and FCC KDB 971168 D01 Section 4.0

7.6.2 Conformance Limit

The occupied bandwidth is the width of a frequency band such that, below the lower and above the upper
frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the total mean
transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and one
below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB below the
maximum in-band spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to
be measured with a detector of resolution bandwidth equal to approximately 1.0% of the emission
bandwidth.

7.6.3 Measuring Instruments

The Measuring equipment is listed in the section 6.3 of this test report.

7.6.4 Test Setup

Please refer to Section 6.1 of this test report.

7.6.5 Test Procedure

The testing follows FCC KDB 971168 v03 Section 4.0.

The EUT was connected to Spectrum Analyzer and Base Station via power divider.

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency. The span
range for the spectrum analyzer shall be between two and five times the anticipated OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated OBW, and the
VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to stabilize. Set
the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of the spectral
display such that each marker is at or slightly below the “—X dB down amplitude” determined in step 6. If a
marker is below this “-X dB down amplitude” value it shall be placed as close as possible to this value. The
OBW is the positive frequency difference between the two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured bandwidth.
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7.6.6 Test Results

EUT: Mobile phone Model No.: AX1092

Temperature; 20 C Relative Humidity: 48%
GSM/GPRS/EGPRS 850/

Test Mode: GSM/GPRS/EGPRS 1900 Test By: Allen Liu
/UMTS band II/ UMTS band V

Results: PASS

99%
Operation Channel F(r:ehqatjnennecly BaigSV? dth Occupied Limit Verdict
Mode Number Bandwidth (kHz)
(MHz) (kHz) (kHz)

128 824.2 313.3 243.41 N/A PASS

GSM 850 190 836.4 316.9 241.44 N/A PASS
251 848.8 315.8 24359 N/A PASS

512 1850.2 3135 245 68 N/A PASS

GSM 1900 661 1880.0 316.2 242.94 N/A PASS
810 1909.8 318.6 242.83 N/A PASS

128 824.2 322.0 246.05 N/A PASS

GPRS 850 190 836.4 316.8 242.94 N/A PASS
251 848.8 317.0 243.41 N/A PASS

512 1850.2 311.1 241.76 N/A PASS

GPRS 1900 661 1880.0 312.0 244.79 N/A PASS
810 1909.8 324.9 247.84 N/A PASS

128 824.2 317.7 246.06 N/A PASS

EGPRS 850 190 836.4 319.6 245 63 N/A PASS
251 848.8 317.4 244.92 N/A PASS

512 1850.2 321.6 24535 N/A PASS

EGPRS 1900 661 1880.0 317.6 244.93 N/A PASS
810 1909.8 319.4 243.42 N/A PASS

4132 826.4 4703 4133.6 N/A PASS

UMT%/Ba”d 4183 836.4 4706 4128.9 N/A PASS
4233 846.6 4699 41255 N/A PASS

9262 1852.4 4728 4144.2 N/A PASS

UMTS” Band 9400 1880.0 4737 4150.2 N/A PASS
9538 1907.6 4732 4151.8 N/A PASS
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Test plot

(GSM850) (GSM1900)

-26dB&99% Bandwidth plot on channel 128 -26dB&99% Bandwidth plot on channel 512

R Spacirom sy Dccvpted BY.

siGaimiow "

Ref Offset 105 dB
Ref 40.00 dBm

Center 824.2 MHz
#Res BW 10 kHz

Occupied Bandwidth

Center Freq; 824200000 MHz
AvglHold>10/10

G0 Trig: Frea Run
#Aten: 40 4B

#VEBW 30 kHz

Total Power

243.41 kHz

Transmit Freq Error
x dB Bandwidth

-689 Hz
313.3 kHz

OBW Power
x dB

9:04:51 AM Jan

Radio Std: None Frequency

Radio Device: BTS

Span 1 MHz|
Sweep 9.6 ms)

99.00 %
-26.00 dB

STATUS

Agilent Spectrum ur Occupied BW

Ref Offset 10.5 dB
Ref 40.00 dBm

CEnter 1.85 GHz

Occupied Bandwidth

Genter Freq: 1850200000 GHz
S Trig: Fras Run
Batton: 40 4B

#VBW 30 kHz

Total Power

245.68 kHz

Transmit Freq Error
x dB Bandwidth

-881 Hz
313.5 kHz

OBW Power
x dB

09:13:50 AM Jan 03,2030

Radio Std: None Frequency

AvglHoeld= 1010

Radie D

Span 1 MHz
Sweep 9.6 ms

99.00 %
-26.00 dB

-26dB&99% Bandwidth plot on channel 190

Agilent Spectrum Analyzer - Occupied BW
o 3 B

HIF Galn:Low

Ref Offset 106 dB.
Ref 40.00 dBm

Cemel 836.6 MHz

Occupied Bandwidth

Gantar Fraq 835 500000 Mz
Trig: Free Run
#Ateen: 40 dB

#VBW 30 kHz

Total Power

241.44 kHz

Transmit Freq Error
x dB Bandwidth

-956 Hz
316.9 kHz

OBW Power
x dB

09551 AW

Radio Std: None sy

vglHold> 1010

Radio Device: BTS

Span 1 MHz
Sweep 9.6 ms

38.8 dBm

99.00 %
-26.00 dB

=TATUS.

Aot e oy S .

HIF Gainel ow

- gien: 40 48

Center Freq: 1.660000000 GHz
AvglHold>10110

Trig: Free Run

O0:14:31 M Jan 03, 2000

Radio Std: None Frequency

Radio Davice: BTS

Ref Offset 10.5 dB
Ref 40.00 dBm

ICenter 1.88 GHz
#Res BW 10 kHz

Occupied Bandwidth

#VBW 30 kHz

Total Power

242.94 kHz

Transmit Freq Error
x dB Bandwidth

-1.835 kHz
316.2 kHz

OBW Power
x dB

Span 1 MHz
Sweep 9.6 ms|

99.00 %
-26.00 dB

sTATUS

-26dB&99% Bandwidth plot on channel 251

-26dB&99% Bandwidth plot on channel 810

R Spacirom sy Dccvpted BY.

HFGainLow

Ref Offset 105 dB
Ref 40.00 dBm

Center 848.8 MHz
#Res BW 10 kHz

Occupied Bandwidth
243.59 kHz
-1.101 kHz
315.8 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq; 848.500000 MHz
S8 Trig: Fras Run

' gaen: 40 4B

#VEBW 30 kHz

Total Power

OBW Power
x dB

90651 AM Jan

Radio Std: None Frequency

AvalHold>10/10

Radio Device: BTS

Span 1 MHz|
Sweep 9.6 ms)

99.00 %
-26.00 dB

STATUS

Ase.Sprvinm Aryze.Deupted BY.

==l
HIF GaincLow

Ref Offset 10.5 dB
Ref 40.00 dBm

CEnter 1.91 GHz

Occupied Bandwidth

Genter Freq: 1808300000 GHz
AvglHold> 1010

Trig: Fras Run
aActon: 40 dB

#VBW 30 kHz

Total Power

242.83 kHz

Transmit Freq Error
x dB Bandwidth

-1.011 kHz
318.6 kHz

OBW Power
x dB

09:16:30 AM Jan 03,2030

Radio Std: None Frequency

Radie Device: BTS

Span 1 MHz
Sweep 9.6 ms

99.00 %
-26.00 dB

sTATUS
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Test

plot

(GPRS850)

(GPRS1900)

-26dB&99% Bandwidth plot on channel 128

-26dB&99% Bandwidth plot on channel 512

R Spacirom sy Dccvpted BY.

siGaimiow "

Ref Offset 105 dB
Ref 40.00 dBm

Center 824.2 MHz
#Res BW 10 kHz

Occupied Bandwidth
246.05

Transmit Freq Error

-1.778 kHz
x dB Bandwidth 322,

Center Freq; 824200000 MHz
AvglHold>10/10

G0 Trig: Frea Run
#Aten: 40 4B

#VBW 30 kHz
Total Power
kHz

OBW Power

0 kHz x dB

9:19:26 AM Jan

Radio Std: None Frequency

Radio Device: BTS

Span 1 MHz|
Sweep 9.6 ms)

99.00 %
-26.00 dB

STATUS

Agilent Spectrum ur Occupied BW

Genter Freq: 1850200000 GHz
AvglHold> 1010

S Trig: Fras Run
> asten: 40 B

Ref Offset 10.5 dB
Ref 40.00 dBm

(Center 1.85 GHz
#VBW 30 kHz

Occupied Bandwidth Total Power
241.76 kHz
-1.615 kHz

311.1 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

09:25:17 AM Jan 03,2030
Radio Std: None

Frequency

Radie D

Span 1 MHz
Sweep 9.6 ms

99.00 %
-26.00 dB

-26dB&99% Bandwidth plot on channel 190

Kok s o Do el B,

=l
HlFGainLowe  #Attan: 40 dB.

Center Freq; 636.600000 MHz
AvglHold>1010

Trig: Free Run

9:29:57 M Jan (03, 2019

Radio 5td: None Frequency

Radio Davice: BTS

Ref Offset 105 dB.
Ref 40.00 dBm

Center 836.6 MHz
#Res BW 10 kHz
Occupied Bandwidth
242.94
Transmit Freq Error
x dB Bandwidth 316.

#VBW 30 kHz
Total Power
kHz
42 Hz
8 kHz

OBW Power
x dB

Span 1 MHz,
Sweep 9.6 ms

99.00 %
-26.00 dB

STATUS

Aot e oy S .

Center Freq: 1.660000000 GHz
AvglHold>10110

o Trig:Free Run
HFGain:Low —__#Atten: 40 4B

03:25:47 £ Jan 03, 2010

Radio Std: None Frequency

Radio Davice: BTS

Ref Offset 10.5 dB
Ref 40.00 dBm

i

'Center 1.88 GHz

#Res BW 10 kHz #VBW 30 kHz

Occupied Bandwidth Total Power

244.79 kHz
1.233 kHz
312.0 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Span 1 MHz
Sweep 9.6 ms|

99.00 %
-26.00 dB

sTATUS

-26dB&99% Bandwidth plot on channel 251

-26dB&99% Bandwidth plot on channel 810

R Spacirom sy Dccvpted BY.

siGaimiow "

Ref Offset 105 dB
Ref 40.00 dBm

Center 848.8 MHz
#Res BW 10 kHz

Occupied Bandwidth

Center Freq; 848.500000 MHz
AvglHold>10/10

G0 Trig: Frea Run
#Aten: 40 4B

#VEBW 30 kHz

Total Power

243.41 kHz

Transmit Freq Error
x dB Bandwidth

-367 Hz
317.0 kHz

OBW Power
x dB

9:20:25 AM Jan

Radio Std: None Frequency

Radio Device: BTS

Span 1 MHz|
Sweep 9.6 ms)

99.00 %
-26.00 dB

STATUS

Ase.Sprvinm Aryze.Deupted BY.

Genter Freq: 1808300000 GHz
AvglHold> 1010

5 Trig: Fres Run
HFGainiLow ©_#Acten: 40 4B

Ref Offset 10.5 dB
Ref 40.00 dBm

CEnter 1.91 GHz
#VBW 30 kHz

Total Power

Occupied Bandwidth

247.84 kHz
-1.117 kHz
324.9 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

09:2625 AM Jan 03,2030

Radio Std: None Frequency

Radie Device: BTS

Span 1 MHz
Sweep 9.6 ms

99.00 %
-26.00 dB

sTATUS
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Test

plot

(EGPRS850)

(EGPRS1900)

-26dB&99% Bandwidth plot on channel 128

-26dB&99% Bandwidth plot on channel 512

R Spacirom sy Dccvpted BY.
T D154:28 PM Jn 03, 2019
Center Freq: 824 200000 MHz Radio Std: None Frequency
5 Trig:Free Run AvglHold>10HD
SiGainLow | #Atten: 40 4B Radio Davics: BTS
Ref Offset 105 dB.

Ref 40.00 dBm

Center 824.2 MHz

Span 1 MHz|
#Res BW 10 kHz

#VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth Total Power
246.06 kHz
532 Hz

317.7 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Agilent Spectrum ur Occupied BW

Frequency

Genter Freq: 1850200000 GHz
S Trig: Fras Run
Batton: 40 4B

AvglHoeld= 1010

Ref Offset 10.5 dB
Ref 40.00 dBm

Span 1 MHz

#VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth Total Power
245.35 kHz
-1.440 kHz
321.6 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

-26dB&99% Bandwidth plot on channel 190

Kok s o Do el B,

0 03,201
Center Freq: 836.600000 MHz Radio Std: None Frequency

Trig: Free Run AvglHold>1010
#aston: 40 45

=l
HIFGain:Love Radio Davics: BTS

Ref Offset 105 dB.
Ref 40.00 dBm

Center 836.6 MHz

Span 1 MHz,
#Res BW 10 kHz

#VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth Total Power

245.63 kHz
504 Hz
319.6 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Aot e oy S .

Center Freq: 1.660000000 GHz
Trig: Free Run AvglHold>10110

=]
HFGainlow __ #Atten: 40 4B

Ref Offset 10.5 dB
Ref 40.00 dBm

'Center 1.88 GHz

Span 1 MHz
#Res BW 10 kHz

#VBW 30 kHz Sweep 124 ms]

Occupied Bandwidth Total Power

244.93 kHz
-1.561 kHz
317.6 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

-26dB&99% Bandwidth plot on channel 251

-26dB&99% Bandwidth plot on channel 810

R Spacirom sy Dccvpted BY.
T 015925 P an 3, 2010
Center Freq: 848,800000 MHz Radio Std: None Frequency
& Trig:Free Run AvglHold>10HD
SiGainLow | #Atten: 40 4B Radio Davics: BTS
Ref Offset 105 dB.

Ref 40.00 dBm

Center 848.8 MHz

Span 1 MHz|
#Res BW 10 kHz

#VBW 30 kHz Sweep 12.4 ms|

Occupied Bandwidth Total Power
244.92 kHz
-1.004 kHz

317.4 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

Ase.Sprvinm Aryze.Deupted BY.

I 2z
Genter Freq: 1803300000 GHz Radio Std: Nane Frequency

5 Trig: Fres Run AvglHold=10HD
HiFGainclow | BAten: 40 4B Radis Device: BTS
Ref Offset 105 dB

Ref 40.00 dBm

h

Center 1.91GHz Span 1 MHz
#VBW 30 kHz Sweep 12.4 ms|

Total Power

Occupied Bandwidth

243.42 kHz
-1.323 kHz
319.4 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

sTATUS
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Test

lot

UMTS Band V

UMTS Band Il

-26dB&99% Bandwidth plot on channel 4132

-26dB&99% Bandwidth plot on channel 9262

Agilont Spoctrum Analyzor - Occupiod BW
o © f &

Camter Freq, 626400000 MHz R ; Frequency
e Trig: Free Run AvglHeld>10110
#FGainLowe _ #Attan: 40 45

Ref Offset 105 dB.
Ref 40.00 di

Center 826.4 MHz " Span 6 MHz
HRes BW 100 kHz #VBW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power

4.1336 MHz
Transmit Freq Error 6.687 kHz OBW Power 99.00 %
x dB Bandwidth 4.703 MHz x dB -26.00 dB

s STATUS

Agilent Spoctrum Analyzer - Occupiod BW.
o E A

Center Freq: 1852400000 GHz Ri 3 b Frequency
G Trig: Free Run AvglHold=>10110
HFGaindow  #Atten: 40 4B

Ref Offset 10.5 dB
Ref 40.00 dBm

Center 1.852 GHz " Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms,

Occupied Bandwidth Total Power

4.1442 MHz
Transmit Freq Error 4.240 kHz OBW Power 99.00 %
x dB Bandwidth 4.728 MHz x dB -26.00 dB

s sTATUS

-26dB&99% Bandwidth plot on channel 4183

Agilent Spectrum Anolyzer - Occupied BW.
B b : g 09,4836 AM Doc 2
Genter Freq, 835600000 MHz Radio Std: None Frequency
e Trig: Free Run AvglHeld>10110

HFGainLow *__#Attan: 40 4B Radio Davics: BTS

Ref Offset 105 dB.
Ref 40.00 dBm

Center 836.6 MHz " Span 6 MHz.
HRes BW 100 kHz #VBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power
4.1289 MHz
Transmit Freq Error -7.433 kHz OBW Power 99.00 %
x dB Bandwidth 4.706 MHz x dB -26.00 dB

s STATUS

Agilent. Spectrum Analyzer - Occupied BW.
2 : = 09:40;37 A D2
Genter Freq: 1860000000 GHz Radio Std: None Frequency
5 Trig:Fres Run AvglHold>10110

HiFGaincLow —_#Atten: 40 B Radio Davica: BTS

Ref Offset 10.5 dB
Ref 40.00 dBm

'Center 1.88 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

4.1502 MHz
Transmit Freq Error -2.572 kHz OBW Power 99.00 %
x dB Bandwidth 4.737 MHz x dB -26.00 dB

s sTaTUS

-26dB&99% Bandwidth plot on channel 4233

-26dB&99% Bandwidth plot on channel 9538

Agilent Spectrum Analyzer - Occupied BW
o = q ; 9486 41 005 29, 016
Center Fraq: 646.600000 MHz Radio Std: None Frequency
e 1rigi Free Run AvglHold>10/10

HFGainLow —_#Aen: 40 A5 Radio Davics: BTS

Ref Offset 105 dB.
Ref 40.00 dBm

Center 846.6 MHz Span 6 MHz,
HRes BW 100 kHz #VBW 300 kHz Sweep 1ms

Occupied Bandwidth Total Power

4.1255 MHz
Transmit Freq Error 1.129 kHz OBW Power 99.00 %
x dB Bandwidth 4,699 MHz x dB -26.00 dB

s STATUS

Agilent Spectrum Analyzer - Occupied BW.
T " 2 ALIGHA 00410 Al Dec29, 2005
Center Freq: 1907600000 GHz Radio Std: None Frequency
5 Trig:Fres Run AvglHold>10110

HFGaincLow _#hcten: 40 4B Radis Devics: BTS

Ref Offset 10.5 dB
Ref 40.00 dBm

'Center 1.908 GHz Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms,

Occupied Bandwidth Total Power

4.1518 MHz
Transmit Freq Error -9.233 kHz OBW Power 99.00 %
x dB Bandwidth 4.732 MHz x dB -26.00 dB
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7.7 CONDUCTED BAND EDGE
7.7.1 Applicable Standard

According to FCC Part 2.1051 and FCC Part 22.917(a) and 24.238(a) and FCC KDB 971168 D01 Section6.0

7.7.2 Conformance Limit

The power of any emission outside of the authorized operating frequency ranges must be lower than the
transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

7.7.3 Measuring Instruments

The Measuring equipment is listed in the section 6.3 of this test report.

7.7.4 Test Setup

Please refer to Section 6.1 of this test report.

7.7.5 Test Procedure

The testing follows FCC KDB 971168 v03 Section 6.0.
The EUT was connected to Spectrum Analyzer and Base Station via power divider.
The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating frequency band.
The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P) ] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P) ] (dB)
=-13dBm.

7.7.6 Test Results

EUT: Mobile phone Model No.: AX1092

Temperature: (20 C Relative Humidity: |48%

GSM/GPRS/EGPRS 850/
GSM/GPRS/EGPRS 1900/
UMTS band II/ UMTS
band V

Test Mode: Test By: Allen Liu

Results: PASS
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Test plot For

(GSM850)

(GSM1900)

Conducted Band Edge plot on channel 128

Conducted Band Edge plot on channel 512

Spectrum

Ref Level 30,50 dém

=)

Offset 10.50 dE & RBW 3 kHz

Spectrum

Ref Level 40,00 dém

(=)

Offset 10.50 dB & RBW 3 khz

Att 40dB SWT 532.1 us & VBW 10 kHz Mode Auto FFT Att 45ds  SWT §32.1 us & VBW 10 kHz Mode Auto FFT
@ 14y View @ LAYV View
™M1i[1] -16.20 dBm)| Mi[1] -19.17 dBm)|
824.00000 MHZ| 1,85000000 GHZJ
204 i 104
. ¢

T \x[

AT

1
J |
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¥ [ 1A

D1 -13.000 dan B :

/ v N
J Iy A
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0 il e a e o
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Start 823.0 MHz 691 pts Stop B25.0 MHz Slart 1.849 GHz 591 pts Stop 1.851 GHz
marker ] Marker |

Type | Ref | Tre | X-value | ¥-valua | _Function | Funetion Result | Type | Ref | Tre | X-walue | ¥-value | _Function | Function Result |

M1 1 B824.0 MHz -16.20 dBm M1 1 1.85 GHz -19.17 dBm
— — —

L )il J [ RCCEEEEC ) L Ji J QIRNNNNND W

Conducted Band Edge plot on channel 251

Conducted Band Edge plot on channel 810

Spectrum b Spectrum =
Ref Level 30,50 dbm  Offset 10.50 db @ RBW 3 Kz Ref Level 40,00 dém _ Offset 10.50 6 @ RBW 3 khz
Att 40dB  SWT  632.1ps @ VBW 10kHz  Mode Auto FFT Att 45ds  SWT  §32.1us @ VBW 10kHz Mode Auto FFT
(@ 1iv view @ 1av view
M1[1] -15.54 dBm| M1[1] -19.00 dBm|
" 849.00000 MHz| 1.91000000 GHz|
20 df - !‘l\ 30
/ ] .
10 4 ! 20 R “MJL«
o ; b 10 db =
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L 11 -13,000 dBim ; L ? Y
20 di il 10d - - T :
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|
20 d 20 i L
\ / Y
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Marker ] Marker |
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R 1 249,0 MHz -15.54 dBm M1 1 1.91 GHz -19.00 dBm
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Test plot For

(GPRS850) (GPRS1900)
Conducted Band Edge plot on channel 128 Conducted Band Edge plot on channel 512

Spectrum v Spectrum nv’-‘
Ref Level 40.00 dém

Offset 10.50 di & RBW 3 kHz

Ref Level 40,00 dBm _ Offset 10.50 0B & RBW 3 kHz
Att 45ds  SWT 63215 @ VBW 10kHz Mode Auto FFT Att 45d8  SWT 6321 s @ VBW 10kHz  Mode 4uto FFT
[@1av view (@ 1av view
ML[1] ~16.18 dBm] M1 -19.68 dBm)
824.00000 MHZ] 1.85000000 GHzZ|
30d 30d
20! g 204 o
s \ r)» "
10d l)r.” kv\ 10 d ,![, \N\
od ! od | .
/ /
/ |
-10d it \ -10 df - -
D1 -12.000 dsm D1 -13.000 8, - L} H
20 s 20 F h
f \ / 0
=30 T 30
/ y J 4
-0 o ™ 401 - 7 % -
E | L ittt ) =0 S st ansabt i |
R e e i s o T =
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Marker | Marker |
Type | Ref | Tre | X-walue | T-value |__Function | Function Result | Typa| Ref | Tre | X-value | ¥-value | Funetion | Function Result |
M1 1 24.0 MHz -16.18 dm M1 f 1.85 GRz ~19.68 GBm
— — —
L )il J [CEECREE ] L i J Wy e

Conducted Band Edge plot on channel 251 Conducted Band Edge plot on channel 810

Spectrum u%: Spectrum nvr:\
Ref Level 40.00 dBm  Offset

10.50 d8 & REBW 3 kHz

Ref Level 40,00 dém _ Offset 10.50 d6 @ RBW 3 khz
Att 45d8  SWT 632.1ys @ VBW 10kHz Mode Auto FFT Att 45de  SWT  632.1us » VBW 10kHz Mode Auto FFT
[0 1ev view [0 1av view

M1[1] -17.81 dBm| M1[1] -18.74 dBm|

849.00000 MHz| 1.9100000D GHz|
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20d v 20 d
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Marker | Marker |
Type | Ref | Tre | Xx-value | v-value | Function Function Result | Type | Ref | Tre | X-walue | v-value | Function | Function Result |
M1 1 £49.0 MHz -17.81 dBm M1 1 1.91 GHz -18.74 dBm
Version.1.2

Page 53 of 68



o,
NS\, 7
SN,

——
T T
“

C/\ | . i e ——
' e %7~ [AccebiTED)
h I I T Certificate #4298.01

Report No.:518121903501005

Test plot For

(EGPRS850)

(EGPRS1900)

Conducted Band Edge plot on channel 128

Conducted Band Edge plot on channel 512

Spectrum

L Spectrum =
Ref Level 30.50 dBm  Offset 10.50 dB & RBW 3 kHz Ref Level 40.00 dBm  Offset 10.50 dB @ RBW 3 kHz
ALL 40 d3  SWT 632.1 s @ VBW 10 kHz  Mode Auto FFT Att 45dB  SWT £632.1ps @ VBW 10 kHz  Mode Auto FFT
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Conducted Band Edge plot on channel 251

Conducted Band Edge plot on channel 810

Spectrum
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Spectrum b

Ref Level 40.00 dBm _ Offset 10.50 0B @ RBW 3 khz
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Test plot For

UMTS Band V

UMTS Band Il

Conducted Band Edge plot on channel 4132

Conducted Band Edge plot on channel 9262

- - =)
Spectrum v Spectrum nv?
Ref Level 40.00 dém  Offset 10.50 d8 & RBW 100 khz Ref Level 40.00 dBm  Offset 10.50 d8 & RBW 30 khz
Att 45de  SWT  18.9us @ VBW 100kHz  Mode Auto FFT Att 45d8  SWT  63.1ps @ VBW 30 kHz  Mode Auto FFT
@18y View (@ 1w View
M1[1] -14.29 dBm| ™Mi[1] -18.60 dBmj
B23.999320 MHZ] 1.84999860 GHz|
30d 30d
20d z0d
w0 104
o o
10 d - 2 -10 o
D1 -13.000 dBm = 01 -13.000 do
; U [
-20 — 1 — -20d
— ] N I RN — " S -~
AT N
a0 r
R o v
-40 df -40 o
-50 d -50
Start 823.0 MHz 691 pts &24,U MHz Start 1.848 GHz 691 pts Stu: 1.85 GHz
[ Ji J [T ] L )i ) CERRRRE

Conducted Band Edge plot on channel 4233

Conducted Band Edge plot on channel 9538
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7.8 CONDUCTED SPURIOUS EMISSION AT ANTENNA TERMINAL
7.8.1 Applicable Standard

According to FCC Part 2.1051 and FCC Part 22.917(a) and Part 24.238(a) and FCC KDB 971168 D01
Section6.0

7.8.2 Conformance Limit

The power of any emission outside of the authorized operating frequency ranges must be lower than the
transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a frequency
including its 10th harmonic.

7.8.3 Measuring Instruments

The Measuring equipment is listed in the section 6.3 of this test report.

7.8.4 Test Setup

Please refer to Section 6.1 of this test report.

7.8.5 Test Procedure

The testing follows FCC KDB 971168 v03 Section 6.0.
The EUT was connected to Spectrum Analyzer and Base Station via power divider.
The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating frequency band.
The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)

= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.

7.8.6 Test Results

EUT: Mobile phone Model No.: AX1092

Temperature: (20 C Relative Humidity: |48%
GSM/GPRS/EGPRS 850/

Test Mode: GSM/GPRS/EGPRS 1900/ Test By: Allen Liu
UMTS band Il UMTS band V

Results: PASS
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Test Plot

GSM850

GSM850

Conducted Emission Transmitting Mode CH 128
30MHz — 5GHz

Conducted Emission Transmitting Mode CH 190
30MHz — 5GHz

g o
Spectrum = Spectrum 7
Ref Level 40.00 dém Offset 10.50 dB & RBW 1 MHz Ref Level 40.00 dém Offset 10.50 d8 & REW 1 MHz
Att 45dB8  SWT 32 ms & VBW 3 MHz  Mode Auto Sweep ALL 45¢8  SWT 32 s @ VBW 2 MHz  Mode Auto Sweep
@14y View @14y View
mi[1] -22.56 dBmj Mi[1] -22.42 dBm|
3.850140 GHZ| +.125050 GHZ|
30 d 30
20d 20
10d 10d
1) 1)
-10 de ~10de I
D1 -13.000 d&ém 01 -13,000 d8nr
20 di | | ol ~20 i ] | M1
_a0d 40 d
50 e -50 de
Start 30.0 MHz 32000 Els Stop 5.0 GHz Start 30.0 MHz 32000 pts Stop 5.0 GHz
I ] [T )j J MR

Conducted Emission Transmitting Mode CH 128
5GHz — 10GHz

Conducted Emission Transmitting Mode CH 190
5GHz — 10GHz

Spectrum 7 Spectrum I%‘
Ref Level 40.00 dim  Offset 10.50 dB & RBW 1 MMz Ref Level 40.00 dbm  OFfset 10.50 d8 @ RBW 1 MHz
Att 45 dB  SWT 32ms @ VBW 3MHz  Mode futo Sweep Att 4508 SWT 32ms @ VBW 3MHz Mode Auto Sweep
@147 View @147 View
m1i[1] -19.29 dem| M1[1] -18,96 dem|
6.961170 GHz| 6.825550 GHz
30d 30d
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10 di 10 di
1] o
10 dh -0l
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[
-20 i | Y 20 | Y
40 dh -40 dl
-50 o -50
Start 5.0 GHz 32000 pts Stop 10.0 GHz Start 5.0 GHz 32000 pts Stop 10.0 GHz
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Test Plot

GSM850

GSM1900

Conducted Emission Transmitting Mode CH 251
30MHz — 5GHz

Conducted Emission Transmitting Mode CH 512
30MHz — 10GHz

Spectrum u%-‘ Spectrum “5"
Ref Level 40.00 dém  Offset 10.50 d8 @ RBW 1 MHz Ref Level 40.00 dbm  OFfset 10.50 dB @ RBW 1 Mhz
At 4sce  SWT 32ms @ VBW 3 MHz Mode 4uto Sweep At 45¢3 SWT  39.9ms @ VBW 3MHz  Mode Auto Sweep
[@ 10 View [@1Av View
Mi[1] -22 44 dBm| Mi[1] -21.02 dBm)|
+.419360 GHz| 6.935630 GHz|
30 df L)
20 df 20
10 d 10 di
o 0
10 ELY
o1 r-_siuuu‘js—' o1 13,0 ﬂlji,,
s
20l 4 -20 i
a0 d 40 d
50 dh sod
Start 30.0 MHz 32000 Els Stop 5.0 GHz Start 30.0 MHz 32000 pts 5“21“—“ GHz
)i ] CRRAD ! ] ()

Conducted Emission Transmitting Mode CH 251
5GHz — 10GHz

Conducted Emission Transmitting Mode CH 512
10GHz — 20GHz

Spectrum o Spectrum o
Ref Level 40,00 dem _ OFfset 10.50 0B @ RBW 1 Mhz Ref Level 40.00 dbm _ OFfset 10.50 dB @ RBW 1 Mhz
At 45dB  SWT 32ms @ VBW 3NMHz Mode auto Sweep At 45d3  SWT 40 ms @ VBW 3 MKz Mode Auto Sweep
@15y View @ Lo View
m1[1] -18.36 dBm| MLl -22.25 dBm)
6.932890 GHz| 15.712030 GHz|
30d a0d
204 204
10dl 10 d
0 o
-10 dl -10d
D1 -13.000 dém ; 01 -13.000 dBrm
-20 | 20 df | —
40 d 40 df
s 50 df
Start 5.0 GHz 32000 pts Stop 10.0 GHz Start 10,0 GHz 32000 pts Stop 200 GHz
)i ] WU )i ] W G

Version.1.2

Page 58 of 68




g,
A7,
N—",

e
S

S
N\
X

NTEKIL

“
“oaly W

7~ [ACCREDITED)
Certificate #4298.01

Report No.:518121903501005

Test Plot

GSM1900

GSM1900

Conducted Emission Transmitting Mode CH 661
30MHz — 10GHz

Conducted Emission Transmitting Mode CH 810
30MHz — 10GHz

Spectrum v Spectrum n%-"
Ref Level 40.00 dém  Offset 10.50 dB & RBW 1 MMz Ref Level 40.00 dbm  Offset 10.50 d8 & RBW 1 MHz
At 4508 SWT 3995 @ YBW 2MHz Mode Auto Sweep ALl 453 SWT  39.9ms @ VBW 3MHz  Mode Auto Sweep
@14y View @10y view
M1[1] -20.33 dBm)| Mi[1] -20.95 dBm)|
6.902600 GHz| 6.888580 GHz
30d 30d
20d 20d
0d 104
o 0
10 dh -10dl
D1 -13,000 dm D1 -13,000 dbmr
| i i ”
-20d Y -20 o
-40di 40 dl
50 dh -50
Start 30.0 MHz 32000 pts Stop 10.0 GHz Start 30.0 MHz 32000 pts Stop 10.0 Ghz
J{ ] QLD e ) ] D

Conducted Emission Transmitting Mode CH 661
10GHz — 20GHz

Conducted Emission Transmitting Mode CH 810
10GHz — 20GHz

Spectrum o Spectrum o
Ref Level 40.00 dém  Offset 10.50 db @ RBW 1 MHz Ref Level 40.00 dbm  OFfset 10.50 dB @ RBW 1 MHz
ALl 4508 SWT 40ms @ VBW 3 MHz Mode Auto Sweep Att 4503 SWT 40ms @ VBW 3 MHz  mode Auto Sweep
@147 View @ Lov View
M1[1] -23.36 dBm)| M1[1] -23.06 dBm|
15.769220 GHz 16.699220 GHz|
204 30 d
2o d 20
10d 10 di
0 o
-10 dl -10 df
D1 -13.000 dém D1 -13.000 dr
-20 df ‘ A -20 df | b
Y ]
-40 df -40 o
-50 d 50 d
Start 10.0 GHz 32000 pts Stop 20.0 GHz Start 10.0 GHz 32000 pts Stop 20.0 GHz
—

Version.1.2

Page 59 of 68




RNRZ

3 7
N
S

— ",

Jlac=MRA

e
S

NTEKIL

“
“oaly W

7~ [ACCREDITED)
Certificate #4298.01

Report No.:518121903501005

Test Plot

GPRS850

GPRS850

Conducted Emission Transmitting Mode CH 128
30MHz — 5GHz

Conducted Emission Transmitting Mode CH 190
30MHz — 5GHz

Spectrum o Spectrum o
Ref Level 40.00 dBm  Offset 10.50 d& & RBW 1 MHz Ref Level 40.00 dBm  Offset 10.50 dB @ RBW 1 MHz
AtL 4508 SWT 32ms @ VBW 3 MKz Mode Auto Sweep At 45 dB SWT 32ms @ VBW 3 MHz Mode suto Sweep
@14y View @14y View
M1[1] -22.95 dBm)| m1[1] -22.12 dBm)|
+.353360 GHe| 1827060 GHz|
30 d 304
20 d 20d
10d 104
o o
D1 -13,000 dB 01 -13,000 dém
™ Il
-40 d 40 d
-50 o -50
Start 30.0 MHz 52000 pts Stop 5.0 GHz Start 30.0 MHz 32000 pts Stop 5.0 GHz
i J [ SEEERRE ) 1L J CEERREE

Conducted Emission Transmitting Mode CH 128
5GHz — 10GHz

Conducted Emission Transmitting Mode CH 190
5GHz — 10GHz

Spectrum u%:\ Spectrum u%-’
Ref Level 40.00 dim  Offset 10.50 d& @ RBW 1 MHz Ref Level 40.00 dbm  OFfset 10.50 dB @ RBW 1 MHz
AtL 453 SWT 32ms & VBW I MHz  Mode Auto Sweep At 453 SWT 32 ms @ VBW 3 MHz Mode Auto Sweep
[@1Av View [@ 1t View
M1[1] -19.60 dBm] M1[1] -19.15 dBm|
6.873520 GHz| 6.693200 GHe|
30 d 30
20d: 20d
10 d 104
o o
0 d -10 o
01 -13,000 dem 01 -13.000 dém
| ML | L
20 d hJ 04 Y
-40 df -40 o
-50d 50
Start 5.0 GHz 32000 pts Stop 10.0 GHz Start 5.0 GHz 32000 pts Stop 10.0 GHz
S— S—— L R LIS
)il J L RERRRER )i J [ SEEERRE )

Page 60 of 68




Wy,
o\ e,
S AN/ 7
M\

3 \/ /‘:
7\ | [ ] I r—N — o
N ' ° %7~ [ACCREDITED)
| YT Certificate #4298.01

Report No.:518121903501005

Test Plot

GPRS850

GPRS1900

Conducted Emission Transmitting Mode CH 251
30MHz — 5GHz

Conducted Emission Transmitting Mode CH 512
30MHz — 10GHz

Spectrum - Spectrum o=
Ref Level 40.00 dBm  OFfset 10.50 46 & RBW 1 hHz Ref Level 40.00 dbm  OFfset 10.50 4B & RBW 1 MHz
Att 4508 SWT 32ms @ VBW 3 MHz  Mode Auto Sweep At 45d3  SWT__ 39.9ms @ VBW 3 MHz _Mode Auto Sweep
@1V view [0 tav view
M1[1] ~22.44 dBr| M1[1] -19.48 dBm|
+.419360 GHz| 6.793550 GHe|
30 di 30
20 df 20d
104 10d
0 o
1o d -10 df
01 -13.000 dém 01 -13.000 dBrm
| | ; | i
-20 — 20d T
40 d -40 df
50 d 50 o
Start 30.0 MHz 32000 pts Stap 5.0 GHz Start 30.0 MHz 32000 pts Stop 10.0 GHz
L J [ SEEERRE ) )i J [ SERRREE ]

Conducted Emission Transmitting Mode CH 251
5GHz — 10GHz

Conducted Emission Transmitting Mode CH 512
10GHz — 20GHz

Spectrum v Spectrum uv:':
Ref Level 40.00 dim  Offset 10.50 d8 @ RBW 1 Mhz Ref Level 40.00 dbm  OFfset 10.50 dB @ RBW 1 MHz
At 45de SWT 32ms @ VBW 3 MHz Mode Auto Swesp Att 453 SWT 40 ms @ VBW 3 MHz  Mode Auto Sweep
[ 16w View [@ 10w View
M1 -19.61 dBm| mMi[1] -22.23 dem|
6.997110 GHz| 19.934220 GHz
30d 304d
20d 20d
10 df w0d
o o
10 -10 o
D1 -13.000 dém 01 -13.000 dbm
Wi
-20d - ‘ - 20
40 -40 o
-50 b -50
Start 5.0 GHz 32000 pis Stop 10.0 Gz Start 10.0 GHz 32000 pts Stop 20.0 GHz
)i J CERREED W N J [T

Version.1.2

Page 61 of 68




g,
A7,
N—",

e
S

S
N\
X

NTEKIL

“
“oaly W

7~ [ACCREDITED)
Certificate #4298.01

Report No.:518121903501005

Test Plot

GPRS1900

GPRS1900

Conducted Emission Transmitting Mode CH 661
30MHz — 10GHz

Conducted Emission Transmitting Mode CH 810
30MHz — 10GHz

Spectrum = Spectrum b
Ref Level 40.00 dBm  Offset 10.50 d& & RBW 1 MHz RefLevel 40.00 dbm  Offset 10.50 B & RBW 1 Mhz
At 4503 SWT  39.0ms @ VBW 3 MHz  Mode suto Sweep At 45d3  SWT 399 m: @ VBW 3 MHz  Mode Auto Sweep
@14y View @ Lav View
M1[1] -20.95 dBm| M1[1] -20.99 dBm]
6.977060 GHe| 6.1448B0 GHz|
30 d a0
20 d 20 d
10d 10d
o o
10 db 10 ol
D1 -13,000 dB 01 -13.000 dBnr
| | M | | o
20 d | -20d
-40 db -40 df
-50 o -50 d
Start 30.0 MHz 52000 pts Stop 10.0 GHz Start 30.0 MHz 32000 pts Stop 10.0 GHz
i J [ SEEERRE ) i J CERRREE L]

Conducted Emission Transmitting Mode CH 661
10GHz — 20GHz

Conducted Emission Transmitting Mode CH 810
10GHz — 20GHz

Spectrum o Spectrum o
Ref Level 40.00 dém  Offset 10.50 db @ RBW 1 MHz Ref Level 40.00 dBm  Offset 10.50 dB @ RBW 1 MHz
Att 4508 SWT 40ms @ VBW 3MHz Mode auto Sweep At 4508 SWT 40ms @ VBW 3 MHz  Mode Auto Sweep
@15y View @ Lo View
m1i[1] -23,44 dem| mif1] -23.33 dem|
15.376090 GHz 16.299530 GHz|
204 304d
20 d 20
10 di 104
0 o
10 dl -1od
D1 -13.000 dém 01 -13.000 dm
-20 df ‘ - -20 df | -
40 di -40 o
-50 -5 o
Start 10.0 GHz 32000 pts Stop 20.0 GHz Start 10,0 GHz 32000 pts Stop 20,0 GHz
)i J [ EEEEREERE ] )i I BEEERRE L)

Version.1.2

Page 62 of 68




Wy,
o\ e,
S AN/ 7
M\

Jlac=MRA

e
PN

NTEKIL

“
il W

7~ [ACCREDITED)
Certificate #4298.01

Report No.:518121903501005

Test Plot

EGPRS850

EGPRS850

Conducted Emission Transmitting Mode CH 128
30MHz — 5GHz

Conducted Emission Transmitting Mode CH 190
30MHz — 5GHz

Spectrum m Spectrum o
Ref Level 40.00 dem  OFfset 10.50 46 @ RBW 1 hHz Ref Level 40.00 dBm _ Offset 10.50 d8 @ RBW 1 MHz
AL 4508 SWT  32fs & VBW 3 MHz  Mode Auto Sweep At 4508 SWT 32 ms w VBW 3 MHz Mode auto Sweep
[@1hv view [@1av view
MI1] ~22.41 B M1 ~22.15 dBm
4.113400 GH] 3.769070 GHZ|
30 df 30d
20 d 20d
10d 10 d
0 o
10 db -10dl U
01 -13.000 d&m D1 -13,000 dom
PR . I ;
40 d -and
50 4 sod
Start 30.0 MH, 32000 pt Stap 5.0 GHz K X
a z nts ap z Start 30.0 Mz 2000 pts Stap 5.0 Gz
)i J [ SRCCEREE ] )i )| | SRRRERE ]

Conducted Emission Transmitting Mode CH 128
5GHz — 10GHz

Conducted Emission Transmitting Mode CH 190
5GHz — 10GHz

Spectrum b

Ref Level 40,00 dbm  Offset 10.50 d8 @ RBW 1 MHz

Spectrum b

Ref Level 40,00 dem  Offset 10.50 dB @ RBW 1 MHz

ALt 45ds SWT 32ms @ VBW 3 MHz  Mode auto Swesp Att 45d8  SWT 32 ms & VBW 3 MHz _Mode Auto Sweep
[ 15w view [@1av View
M1[1] -19.40 dBm| M1[1] -18.95 dBm|
6.924610 GHz| 6.054920 GHz|
30 d 30 df
20d 20 d
10 df 10d
o o
10 -10 df
D1 -13.000 dém 01 13,000 dBrm -
M1
20 d | Z 20 d hd
30 di =30 d
40d -40 df
=50 ¢ =50
Start 5.0 GHz 32000 pts Stop 10.0 GHz Start 5.0 GHz 32000 pts Stop 10.0 GHz
)i ] [T )i ] [

Version.1.2

Page 63 of 68




Wy,
o\ e,
S AN/ 7
M\

3 \/ /‘:
7\ | [ ] I r—N — o
N ' ° %7~ [ACCREDITED)
| YT Certificate #4298.01

Report No.:518121903501005

Test Plot

EGPRS850

EGPRS1900

Conducted Emission Transmitting Mode CH 251
30MHz — 5GHz

Conducted Emission Transmitting Mode CH 512
30MHz — 10GHz

Spectrum n%-" Spectrum “5-‘
Ref Level 40.00 dém  Offset 10.50 dB & RBW 1 MHz Ref Level 40.00 dbm  OFfset 10.50 dB @ RBW 1 Mhz
At 45 dB SWT 32ms @ VBW 3MHz  Mode Auto Sweep At 45d8  SWT  39.0 M5 @ VBW 2MHz  Mode Auto Sweep
@14y View [@1Av View
M1[1] -22.42 dBm)| ™M1[1] -19.57 dBm|
1.235470 GHe| 6.845270 GHZ,
204 a0
204 20
10d 10 di
o o
10d 10l
D1 -13,000 dm 01 -13,000 drr
‘ ‘ | M1
-20 df [ 20 d . hd
-40 di -40 d
-50ch -50 dl
Start 30.0 MHZ 32000 pts Stop 5.0 GHz Start 30.0 MHz 32000 pts Stop 10.0 GHz

Conducted Emission Transmitting Mode CH 251
5GHz — 10GHz

Conducted Emission Transmitting Mode CH 512
10GHz — 20GHz

Spectrum v Spectrum uv?
Ref Level 40.00 dém  Offset 10.50 0B @ REW 1 Mhz Ref Level 40.00 dBm  Offset 10.50 4B & RBW 1 Mhz
Att 45dB_ SWT 32ms @ VBW 3MHz Mode auto Sweep aAtt 45d8  SWT 40 ms @ VBW 3 MHz _Mode Auto Sweep
[@1av View [0 1av View
M1[1] -20.01 dBim| ™M1[1] -22.71 dBm|
6979450 GHz| 16.703280 GHe|
30d 30
20d 20 df
10 di 104
0 o
1o -10 d
D1 -13.000 dém 01 -13.000 d8m
-20 | - X 20 d | L
40d -40
50 d 50
Start 5.0 GHz 32000 pts Stop 10.0 Griz Start 10.0 GHz 32000 pts Stop 20.0 GHz
J{ J W e T ] (T ]

Version.1.2

Page 64 of 68




W,
S A\ 7
X \¥_// Z

Jlac=MRA

e
PN

NTEKIL

“
il W

7~ [ACCREDITED)
Certificate #4298.01

Report No.:518121903501005

Test Plot

EGPRS1900

EGPRS1900

Conducted Emission Transmitting Mode CH 661
30MHz — 10GHz

Conducted Emission Transmitting Mode CH 810
30MHz — 10GHz

Spectrum u%-‘ Spectrum “5"
Ref Level 40,00 dBm Offset 10.50 d8 & RBW 1 MHz Ref Level 40.00 dém Offset 10.50 d8 & REW 1 MHz
ALl 45 dB BWT 39.9 ms & VBW 3 MHZ Mode Auto Sweep ALL 45¢8  SWT 39.9 M5 & VBW 2 MHz  Mode Auto Sweep
(@ 14y View @14y View
mi[1] -20.80 dBm)| M1[1] -20.01 dBm)|
6.878920 GHz| 6.878300 GHz|
30 df 30
20d 20
10d 10d
o 1)
10 de ~10de
D1 -13.01 dgnr 01 -13.000 d8nr
M1
Ml
-20 di ‘ l -20 di | | "'l
-40 d -40 df
50 d 500 d
Start 30.0 MHz 32000 Els stug 10.0 GHz Start 30.0 MHz 32000 pts stuﬁ 10.0 GHz
)i ) W Il J [T

Conducted Emission Transmitting Mode CH 661
10GHz — 20GHz

Conducted Emission Transmitting Mode CH 810
10GHz — 20GHz

N - e
Spectrum | v Spectrum T
Ref Level 40.00 dém  Offset 10.50 d8 & RBW 1 MHz Ref Level 40.00 dBm Offset 10.50 dB & RBW 1 MHz
Att 45 dB  SWT 40 ms & VBW 3 MHz Mode Auto Sweep At 45 dB  SWT 40 ms & VBW 3 MHz  Mode Auto Sweep
@147 View @ 1av View
M1[1] -21.87 dBm| mM1[1] -22.88 dBm|
17.762970 GHz| 19.415160 GHz|
30d 20d
20d 20
104 104
o o
-10dl -10 df
01 13,000 dam 01 -13.000 d8m
-20 d | *;‘ 20 d | a1
-40 d -40 df
50 dl 50 cf
Start 10.0 GHz 32000 pts $top 20.0 CHz Start 10.0 GHz 32000 pts Stop 20.0 GHz
) J sl w4 )i ] e

Version.1.2

Page 65 of 68




o\,
\\r 2,

SN %,
L] s, v/
N"‘ EK II 'I-IIII %7~ [AccrepiTED)
l el W

Certificate #4298.01

Report No.:518121903501005

Test Plot

UMTS band V

UMTS band V

Conducted Emission Transmitting Mode CH
4132 30MHz — 5GHz

Conducted Emission Transmitting Mode CH 4183
30MHz — 5GHz

Spectrum v Spectrum n%?
RefLevel 40.00 dBm  Offset 10.50 d& & RBW 1 MHz Ref Level 40.00 dem  Offset 10.50 68 & RBW 1 MHz
Att 45da  SWT 32ms @ VBW I MHz  Mode Auto Sweep Al 45 ds SWT 32ms @ VBW 3MHz  Mode Auto Sweep
(@ 1Ay View (@10 view
mi1] -23.35 dBm] M1[1] -22.73 dBm|
+.449650 GHe| 3.789880 GHz
30 d 204
20 d 204
104 10 d
o 0
10 d 10 o
01 -13000 dem 01 -13.000 dém
0 | ‘ 0 ||
-40 df -40 df
-50 df -50 ol
Start 30.0 MHz 32000 pts Stop 5.0 GHz Start 30.0 MHz 32000 pts Stop 5.0 GHz
)i WL N J WLLLLD &0

Conducted Emission Transmitting Mode CH
4132 5GHz — 10GHz

Conducted Emission Transmitting Mode CH 4183
5GHz — 10GHz

3 o
Spectrum o Spectrum =
Ref Level 40,00 dém  Offset 10.50 d6 @ RBW 1 Mnz Ref Level 40,00 dbm _ OFfset 10.50 08 & RBW 1 Mhz
AtL 45ds  SWT 2 ms e ¥BW 3MHz Mode auto Sweep Att 45d8  SWT 32ms @ VBW 3 MHz Mode Auto Sweep
@ 1Ay View (@ Lav View
M1[1] -19.88 dBim| M1[1] -19.59 dBm|
6.726640 GHZ| 6.780700 GHz
30d and
20d and
10 di 104
0 0
10 d -10 of
D1 -13.000 dém 01 -13.000 d8rm
| M1 | M1
200l T~ 20 I ¥
’ )
40 d 40 o
=50 d -Sod
Start 5.0 GHz 32000 pts Stop 10.0 GHz Start 5.0 GHz 32000 pts Stop 10.0 GHz
J{ QD o

Version.1.2

Page 66 of 68



o\,
\\r 2,

N—,

Jlac=MRA

S
S

N ' EK j bimu A\ [AccREbITED)

Certificate #4298.01

Report No.:518121903501005

Test Plot

UMTS band V

UMTS band Il

Conducted Emission Transmitting Mode CH
4233 30MHz — 5GHz

Conducted Emission Transmitting Mode CH 9262
30MHz — 10GHz

Spectrum -

Ref Level 40.00 dEm  Offset 10.50 dB & RBW 1 MHz

Spectrum b

Ref Level 40.00 dBm  OFfset 10.50 dB @ RBW 1 MHz
Att 4508 SWT 32ms @ VBW 3 MHe  Mode Auto Sweep At 45ds SWIT_ 39.9ms & VBW 3 MHz  Mode Auto Sweep
(@ Lav View (@ Liv View
MIL1] -22.48 dBm)| M1[1] -20.58 dBm|
4455550 GHz| 6.805710 GHe|
and a0d
204 204
10 d 10d
0 o
-10 of 10
01 -13.000 dom

a0 df -40 df

50 d 50 df

Start 30.0 MHZ 32000 pts Stop 5.0 GHz Start 30.0 MHZ 32000 pts Stop 10.0 GHz
)il LERCET L) )i J CHRHRRED e

Conducted Emission Transmitting Mode CH
4233 5GHz — 10GHz

Conducted Emission Transmitting Mode CH 9262

10GHz — 20GHz

Spectrum o Spectrum =
Ref Level 40.00 dBm Offset 10.50 dB & RBW 1 MHz Ref Level 40.00 dEm Offset 10.50 d8 & RBW 1 MHz
At 45 db SWT 32 ms @ VBW 3 MHz Mode Auto Sweep At 45 dB SWT 40 ms & VBW 3 MHz Mode Auto Sweep
@15y View @14y View
M1[1] -19.00 dBm)| M1[1] -23.43 dBm)|
6.995390 GHZ| 16.021090 GHz|
30 d 30 de
20 de 20 ds
10 di 10 d
0
10 e -10
01 -13.000 dBm D1 -13.000 dém
-20 df | =20 df ‘ B
-40 de 40 di
50 de -50 d
Start 5.0 GHz 32000 pts Stop 10.0 GHz Start 10.0 GHz 32000 pl; Stop 20.0 GHz
i s S—CT
i ] [T )i ] [T ]

Version.1.2

Page 67 of 68



o\,
\\r 2,

N—,

Jlac=MRA

N ' EK j bimu A\ [AccREbITED)

Certificate #4298.01 Report N0.:5S18121903501005

S
S

Test Plot

UMTS band Il

Conducted Emission Transmitting Mode CH
9400 30MHz — 10GHz

UMTS band Il

Conducted Emission Transmitting Mode CH 9538
30MHz — 10GHz

Spectrum o Spectrum m
Ref Level 40.00 dém Offset 10.50 d8 & RBW 1 MHz Ref Level 40.00 dém Offset 10.50 d8 & RBW 1 MHz
ALl 45 dB8  BWT 39.9ms & VBW 2 MHz Mode Auto Sweep AL 45 dB SWT 39.9 ms & VBW 2 MHz  Mode Auto Sweep
@ 1Ay Wiew @ Lo View
Mi[1] -20.35 dBm| Mi[1] -20.27 dBm)|
6.978310 GH2| 6.811310 GHZ|
30 d 30 df
20d 20 di
10 d 10 d
o o
-10d -10 di
D1 -13.000 dan D1 -13.000 dény
M M1
o | oo | ;
40 40
-50 <50 di
Start 30.0 MHz 32000 pts Bhiln_n GHz Start 30.0 MHz 32000 pts Stng 10.0 GHz
J J [T ( Jl

Conducted Emission Transmitting Mode CH

Conducted Emission Transmitting Mode CH 9538
9400 10GHz — 20GHz

10GHz — 20GHz

- =
Spectrum &5 Spectrum =
Ref Level 40.00 dBm Offset 10.50 d8 & RBW 1 MHz Ref Level 40.00 dBm  Offset 10.50 dB & RBW 1 MHz
At 45 d8  SWT 40ms & VBW 3 MHz  Mode Auto Sweep At 45 dB SWT 40 ms & VBW 3 MHz  Mode Auto Sweep
@15y View @ 14w View
M1[1] -22.95 dBm| M1[1] -22.29 dBm|
19.713280 GHZ| 16.721720 GHz|
30 de 30 o
20 d 20 d
10 d 10 o
1) o
10 e -10 df
D1 -13.000 dBm 01 -13.000 d&ny
oo | o | |
40 de -40
50 d 50 d
Start 10.0 GHz 32000 pts Stop 20.0 GHz Start 10.0 GHz 32000 pts Stop 20.0 GHz
LStart 32000
)] [ L )j

END OF REPORT

Version.1.2 Page 68 of 68



